



Test Report

No. SH6018391/CHEM

Date: Mar. 1, 2006

Page 1 of 1

XIN FU ER ELECTRON CO.,LTD
NO.9XIXI INDUSTRY ZONE,HONGQIAO,ZHEJIANG

Report on the submitted sample said to be PFC CABLE UL STYLE 20624, 2696, 20788, 20700.

SGS Ref No. : SHEC0060205888
Model : UL STYLE 20624, 2696, 20788, 20700

Sample Receiving Date : Feb. 24, 2006
Testing Period : Feb. 24 - Mar. 01, 2006

Test Requested : 1) To determine the Cadmium Content in the submitted sample.
2) To determine the Lead Content in the submitted sample.

Test Method : 1) With reference to BS EN 1122:2001, Method B, or other acid digestion. Analysis was performed by Inductively Coupled Argon Plasma-Atomic Emission Spectrometry (ICP-AES) or Atomic Absorption Spectrometry.
2) With reference to EPA Method 3060B/ 3081/ 3052, or other acid digestion. Analysis was performed by Inductively Coupled Argon Plasma-Atomic Emission Spectrometry (ICP-AES) or Atomic Absorption Spectrometry.

Test Results

No.	Item	Unit	DL	Δ ²
1	Cadmium (Cd)	mg/kg	2	N.D.
2	Lead (Pb)	mg/kg	2	N.D.

Sample Appearance Description (Photo see appendix):

A. White plastic with silvery metal with blue with brown printing (mix all)

Note : 1mg/kg=1ppm=0.0001%

DL= Detection Limit

N.D. = Not detected

Not Detected is reported when the reading is less than detection limit value.

* The sample was analyzed on behalf of the applicant as mixing whole sample in one testing. The result in report means average of whole sample. The result will be different obviously if this sample was/were tested as requirement of RoHS, and result may be higher than that of report. The applicant will take the responsibility of all discrepancy and risk.

*** End of Report ***

Signed for and on behalf of
SGS-CSTC Chemical Laboratory

Ella Zhang
Sr. Section Head

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days. This Test Report shall not be reproduced except in full, without written approval of the Company.

SGS-CHEMICAL LABORATORY (SHANGHAI) CO., LTD. | 15/F, 6rd Building, No. 688, Yixian Road, Shanghai, China 200233 | (86-21) 61480883 * 2720 | (86-21) 61480834 | www.ch.sgs.com
 中国·上海·宜山路688号3号楼15层 | 邮编: 200233 | (86-21) 61480883 | (86-21) 61480834 | e: sgs.china@sgs.com
 SHCHEM 486528
 373 SGS Group (86) 81: 17, n 9007, '4WH '7 1001